Created February 2018

QuadGuard’ M10 (s widej™

Product Description
Assembly Manual TL-2 & TL-3

N TRINITY
Ahead of the Curve®



QuadGuard® M10 [24” Wide]

The QuadGuard® M10 system has been tested pursuant to American Association of State Highway
and Transportation Officials (“AASHTO”) Manual for Assessing Safety Hardware (“MASH”)
specifications. The Federal Highway Administration (“FHWA”) has determined that the
QuadGuard® M10 system is eligible for federal-aid reimbursement on the National Highway
System under the FHWA.

Product Description
Assembly Manual

b | 4
TRINITY

2525 N. Stemmons Freeway
Dallas, Texas 75207

Important: These instructions are to be used only in conjunction with the
assembly, maintenance, and repair of the QuadGuard® M10 system. These
instructions are for standard assembly specified by the appropriate highway
authority. In the event the specified system assembly, maintenance, or repair
would require a deviation from standard assembly parameters, contact a Trinity
Highway representative. This system has been deemed eligible by the FHWA for
use on the national highway system under strict criteria utilized by that agency.

This manual must be available to the worker overseeing and/or assembling the product
at all times. For additional copies, contact Ingal Civil Products on 1300 446 425

The instructions contained in this manual supersede all previous information and manuals. The
information, illustrations, and specifications in this manual are based on the latest QuadGuard®
M10 system information available to Trinity Highway at the time of printing. We reserve the right
to make changes at any time. Please contact Trinity Highway to confirm that you are referring to
the most current instructions.

QuadGuard® is a registered trademark of Energy Absorption Systems, Inc. Part No. 625877
© 2017 Trinity Highway Products, LLC
www.trinityhighway.com 1 Created February 2018



Table of Contents

CUuStOMEr SErviCe CONTACES ... .uuiiiiiiiiiiiiiiiiiiiii e nnsannnnnnnnnnnnnnnnnnrenes 3
Important INtrodUCLOry NOTES ......cooviii e e e e e 3
S T= 1 1= A RS}V ] o L= PSPPSRI 4
Safety RUIES fOr ASSEMIDIY ........eiiiiiiiii e 4
Limitations @nd WarniNgS........coui oottt e e e e e e e e e e e e e e 5
SYSIEM OVEIVIEW .....uiiiiiiiiiiiiiiiiiie e e e aa— e e aa e e aasaaaanaaanansnassnnnsnnnsnssnnnsnsnnnnnnnnnnnnssssnssrnns 6
T TS o= o3 ] a1 o] o] 1 o PP 6
SYSIEM COMPONENTS ...t e e e e e e e e e e e e e e e e e e e e e e 7
Determine Backup & TranSition TYPE .......uuuuuiiiiiiiiiiiiiiiiiiiiiiiii e ananannas 11
System Transition ... 12
Recommended TOOIS ... 13
Site Preparation/FOuNdation ................eeiieiiiiii e 15
Foundation/ANCROIING ...t e e e e e e e e e e 16
Trinity Highway Approved Adhesive Anchoring SYStem ..o 17
VertiCal ANCROIS ...ttt seennennnsaeeeeas 17
ANChOr ASSEMDIY CAULIONS .......ceiiiiiiiiiiiiiiiieieeeiieeieee ettt e e aee e e e aa b b e eeaaeaassaaarsaessaassaassaaerannranes 18
[ [ o) ] 2= 7Y T ] 19
SYSEM ASSEIMDIY ... s e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e ennnnnes 22
Final Inspection Checklist ... 35
Maintenance and REPaIr.........oooiiiiiiiiiiii ettt 36
Ta L= oZ=Tex1To] o T =Y U =Y o VoY PRSPPI 36
Visual Drive-By INSPECHION ........oiiiiiiiiiii e 36
Walk-Up InSpection CheCKIiSt ............eiiiiiiiiii e 36
POSt-IMPact INSITUCHIONS........ e e e e e e 37
Parts Ordering PrOCEAUIE ..........coiiiiiiii ettt e e e s e e e 39
Parts List(S) & QUANTILIES ... e 39
QuadGuard® M10 24” with Tension Strut BACKUP........c.cveveeeeeeeeeeeeee oo 41
QuadGuard® M10 24” With CONCIete BACKUD ..........oveveeieeeeeeeeeeeeeeeeee e 42

www.trinityhighway.com 2 Created February 2018



Customer Service Contacts

Trinity Highway is committed to the highest level of customer service. Feedback regarding the
QuadGuard® M10 system, its assembly procedures, supporting documentation, and
performance is always welcome. Additional information can be obtained from the contact
information below:

Trinity Highway

Telephone: (888) 323-6374 (USA)

P ' +1 312 467-6750 (International)
E-mail: product.info@trin.net
Website: www.trinityhighway.com

Important Introductory Notes

Proper assembly of the QuadGuard® M10 system is critical to achieve performance that has
been evaluated and deemed eligible by the FHWA per AASHTO MASH criteria. These
instructions should be read in their entirety and understood before assembling the QuadGuard®
M10 system. These instructions are to be used in conjunction with the assembly of QuadGuard®
M10 systems and are for standard assemblies only as specified by the applicable highway
authority. If you need additional information, or have questions about the QuadGuard® M10
system, please contact the highway authority that has planned and specified this assembly and,
if needed, contact Trinity Highway’'s Customer Service Department. This product must be
assembled in the location specified by the appropriate highway authority. If there are
deviations, alterations, or departures from the assembly protocol specified in this manual, the
device may not perform as tested.

Important: DO NOT use any component part that has not been specifically
approved for this system during the assembly or repair of this system (p. 7 — 10/
39 - 40).

This product has been specified for use by the appropriate highway authority and has been
provided to that user who has unique knowledge of how this system is to be assembled. No
person should be permitted to assist in the assembly, maintenance, or repair of this system that
does not possess the unique knowledge described above. These instructions are intended for
an individual qualified to both read and accurately interpret them as written. These instructions
are intended only for an individual experienced and skilled in the assembly of highway products
that are specified and selected by the highway authority.

A Manufacturer's Drawing Package will be supplied by Trinity Highway upon request. Each
system will be supplied with a specific drawing package unique to that system. Such drawings
take precedence over information in this manual and shall be studied thoroughly by a qualified
individual who is skilled in interpreting them before the start of any product assembly.

www.trinityhighway.com 3 Created February 2018



Safety Symbols

This section describes the safety symbols that appear in this QuadGuard® M10 manual. Read
the manual for complete safety and assembly information.

Symbol Meaning

Safety Alert Symbol: Indicates Important, Caution, Warning, or Danger.
Failure to read and follow the Important, Caution, Warning, or Danger indicators
could result in serious injury or death to the workers and/or bystanders.

Warning: Read safety instructions thoroughly and follow the assembly
directions and suggested safe practices before assembling, maintaining, or
repairing the QuadGuard® M10 system. Failure to comply with these warnings
could result in increased risk of serious injury or death in the event of a vehicle
impact with a system.

Important: Please keep up-to-date instructions for later use and reference by
anyone involved in the assembly of the product.

Safety Rules for Assembly

* Important Safety Instructions *

This manual must be kept in a location where it is readily available to persons who are skilled
and experienced in the assembly, maintenance, or repair of the QuadGuard® M10 system.
Additional copies of this manual are available from Trinity Highway by calling (888) 323-6374,
by email at product.info@trin.net, or at www.trinityhighway.com. Please contact Trinity Highway
if you have any questions concerning the information in this manual or about the QuadGuard®
M10 system.

Always use appropriate safety precautions when operating power equipment, mixing chemicals,
and when moving heavy equipment or QuadGuard® M10 components. Safety articles including
but not necessarily limited to work gloves, eye protection, safety-toe shoes, and back protection
should be used.

Warning: Safety measures incorporating appropriate traffic control devices

specified by the highway authority must be used to protect all personnel while at
the assembly, maintenance, or repair site.

www.trinityhighway.com 4 Created February 2018



Limitations and Warnings

Pursuant to MASH “Recommended Procedures for the Safety Performance of Highway Safety
Features”, Trinity Highway contracts with FHWA approved testing facilities to perform and
evaluate crash tests to prepare a crash test results report. Trinity Highway is then able to submit
a Request for Federal Aid Reimbursement of Safety Hardware Devices to the FHWA for review.

The QuadGuard® M10 system has been deemed eligible by FHWA as meeting the
requirements and guidelines of MASH. These tests evaluate product performance defined by
AASHTO involving lightweight cars (approx. 1100 kg [2420 Ib.]) and full size pickup trucks
(approx. 2270 kg [5000 Ib.]). A product can be certified for multiple Test Levels. The
QuadGuard® M10 is certified to the Test Level(s) as shown below:

Test Level 3: 100 km/h Test Level 2: 70km/h

These AASHTO directed tests are not intended to represent the performance of systems
when impacted by every vehicle type or every impact condition existing on the roadway.
This system is tested only to the test matrix criteria of MASH as approved by FHWA.

Trinity Highway expressly disclaims any warranty or liability for injury or damage to persons or
property resulting from any impact, collision or harmful contact with products, other vehicles, or
nearby hazards or objects by any vehicle, object or person, whether or not the products were
assembled in consultation with Trinity Highway or by third parties.

The QuadGuard® M10 system is intended to be assembled, delineated, and maintained within
specific state and federal guidelines. It is important for the highway authority specifying the use
of a highway product to select the most appropriate product configuration for site specifications.
The customer should be careful to properly select, assemble, and maintain the product. Careful
evaluation of site layout, traffic speed/type, direction, and visibility are some of the elements that
require evaluation by the highway authority in the selection of a highway product. For example,
curbs could cause an untested effect on an impacting vehicle.

After an impact occurs, the debris from the impact should be removed from the area
immediately and the specified highway product should be evaluated and restored to its original
specified condition or replaced as the highway authority determines as soon as possible.

Warning: Do not assemble, maintain, or repair the QuadGuard® M10 system
until you have read this manual thoroughly and completely understand it. Ensure
that all Danger, Warning, Caution, and Important statements within the manual
are completely followed. Please call Trinity Highway at (888) 323-6374 if you do
not understand these instructions.

Warning: Ensure that all of the QuadGuard® M10 system Danger, Warning,
Caution, and Important statements within the QuadGuard® M10 manual are
completely followed. Failure to follow this warning could result in serious injury or
death in the event of a collision.

www.trinityhighway.com 5 Created February 2018



System Overview

The QuadGuard® M10 is a potentially reusable, re-directive, non-gating crash cushion for
roadside features of 610 mm [24”] or greater in width with use of approved transitions. It
consists of energy-absorbing cartridges surrounded by a framework of Quad-Beam™ Panels.
The decision as to whether this product is reusable after impact rests within the sound discretion
of the trained engineer, experienced in highway products, who is working at the direction of the
local DOT, or appropriate highway authority, which specified and now owns the product.

The QuadGuard® M10 system utilizes two types of cartridges in a “staged” configuration that are
designed and tested to address vehicles as defined by MASH for both lighter cars and heavier,
high center-of-gravity vehicles.

Impact Performance

The Six Bay QuadGuard® M10 system has successfully passed the requirements stipulated in
MASH with both the light car and pickup trucks at speeds of up to 100 km/h [62 mph] at
redirection angles up to 25 degrees.

During head-on impact testing, within MASH criteria, the QuadGuard® M10 has been shown to
telescope rearward to absorb the energy of impact. When impacted from the side, within the
applicable MASH criteria, it has been shown to redirect the vehicle back toward its original travel
path and away from the highway feature.

Warning: Ensure that the QuadGuard® M10 system and delineation used meet

A all federal, state, specifying agency, and local specifications.

Warning: Ensure that your assembly meets all appropriate Manual on Uniform
Traffic Control Devices (“MUTCD”) and local standards.

Inspect Shipping

Before deploying the QuadGuard® M10 system, check the received parts against the shipping
list supplied with the system. Make sure all parts have been received (p. 39 - 40).

Important: The Manufacturer's Drawing Package supplied with the
QuadGuard® M10 system must be used with these instructions for proper

A assembly and should take precedence over these general instructions.

Warning: Do NOT modify the QuadGuard® M10 system in any way.

www.trinityhighway.com 6 Created February 2018



System Components

Below is a list of system components that may be used in your particular QuadGuard® M10
configuration. Verify parts delivered and system details with the BOM (Bill of Materials) and
system drawings shipped with your system. Please call Trinity Highway if you have any system
questions (p. 3).

Note: Components are not shown to scale.

Tension Strut Backup 24” Concrete Backup 24" Diaphragm 24”

10102304 10102301 10102113

Flat Screw 5/8X5,G8 Spring, Die 5/8 X 1 1/2 Rail Nut, Hex, 5/8

10102520 10102523 10102501

Mushroom Washer Rail Bolt, 5/8X2 Bracket, Cart, Hold Down

10102536 10102503 10102405

www.trinityhighway.com 7 Created February 2018




Bracket, Cart Support, Nose

Bracket, Cart, Nose

Bracket, Cartridge Support

10102405

10102404

10102400

Bolt, Hex 5/8X2 1/2, G5

Bolt, Hex, 1/4X3/4, G5

Bolt, Button, 5/8X1 1/4, Hex
Sock.

10103420

10102508

10103400

Bolt, Hex, 5/8X2, G5

Nut, Hex, 1/4

Nut, Hex, Coupling, 5/8X2 1/8

10102531

10102515

10102518

Washer, Lock, 1/4

Washer, Flat, 5/8X1 3/4

0

Washer, Lock, 5/8

10102527

10102500

10102530

Bracket, Angle, 2X1, W/Holes

Washer, Flat 3/8X1

Q

Nut, Hex, 3/8

10102209

10102526

10102516

www.trinityhighway.com

Created February 2018




Bolt, Hex,3/8X1,G5

Washer, Fender, 3/8X2

Nut, Hex, 5/8

10103462

118038

10102517 or 10102502

Bracket, Pull-Out

Shim, 1/8X3 5/8X8

Washer, Lock, 3/4

10102411

10102906

10102528

Bolt, Hex, 3/4X2, G8

Monorail Guide

Nut, Heavy Hex, 3/4

10103462

10102534

10102504

Panel, Side, QG

Bracket, Cartridge Support
TS B/U

Locking Bar, Cartridge
Support

10102004

10102406

10102419

Cartridge Assy, Type M-I

Cartridge Assy, Type M-II

Bolt, Hex, 5/8X3 1/2, G5

10102991

10102992

10102552

www.trinityhighway.com

Created February 2018




Monorail, One Bay, QG, G

Monorail, Two Bays, QG, G

Monorail, Three Bays, QG, G

10102310

10102311

10102312

Stud, M20 x 165mm Gr 8.8

Stud, M20 x 180mm, Gr 8.8

Stud, M20 x 460mm Gr 8.8

10102549

10102547

10102911

Washer, Flat, 3/4X2

End Cap, Monorail, QG, G

Hilti HY200R 500ML

10102548

10102313

10102902

Nose, L, W/Logo

Nose, R, W/Logo

Panel, Fender, QG

10102202

10102204

10102002

www.trinityhighway.com

10

Created February 2018




Determine Backup & Transition Type

The QuadGuard® M10 system is available with a Tension Strut Backup or a Concrete
Backup. Refer to Figures 1 and 2, along with the Backup Assembly drawing, to determine
which type of Backup is being deployed.

A Transition Panel or Side Panel must be used on each side of the Backup. A Side Panel is not
needed when a Transition Panel is used. Several types of Transitions are available for use with
the QuadGuard® M10 system. Refer to Figures 3 - 7 and the Drawing Package to determine
which type of Panels to attach.

\
Figure 1 Figure 2
Tension Strut Backup Concrete Backup

www.trinityhighway.com 11 Created February 2018



System Transition

Note: The proper Transition Panel or Side Panel must be used for impact performance of the
system. The correct Panel(s) to use will depend on the direction of traffic and what type of
barrier or road feature the QuadGuard® M10 system is shielding. Contact the Customer Service
Department prior to deployment if you have any questions (p. 3).

Figure 3 _ Figure 4
No Transition Quad-Beam_ to Safety Shape Barrier
Unidirectional Bidirectional

Figure 5 Fignge 6
Quad-Beam to Thrie-Beam Quad-Beam to W-Beam
Unidirectional Unidirectional

Figure 7

Quad-Beam” End Shoe
Unidirectional

www.trinityhighway.com 12 Created February 2018



Recommended Tools

Documentation

Manufacturer's Assembly Manual
Manufacturer's Drawing Package

Personal Protective equipment

Eye Protection
Gloves
Safety-toe Shoes

Protective Clothing

Cutting equipment
e Rotary Hammer Drill
e Rebar cutting bit
e Concrete drill bits — 22 mm [7/8”] (Double-Fluted)
e Grinder, Hacksaw or Torch (optional)

Important: Trinity Highway recommends using double-fluted drill bits to
achieve optimum tensile strength when applying an approved adhesive
anchoring system (p. 17).

Hammers

e Sledgehammer
e Standard hammer

Wrenches

e Heavy duty 1/2” drive impact wrench

e 1/2" drive sockets: 7/16”, 9/16", 15/16", 1 1/16”, 1 1/8", 1 1/4"
e 1/2" drive Deep well sockets: 15/16", 1 1/4”

e 1/2" drive Ratchet and attachments

e 1/2" drive Breaker bar — 24” long

e 1/2" drive Torque wrench: 200 ft-Ib

e Combination wrench(s): 7/16”,9/16”, 15/16”, 1 1/8”

e Hex Key (Allen) wrench: 3/8”

Important: Because every impact is different, Trinity Highway makes no
recommendation whether use or reuse of any part of the system is
appropriate or acceptable following an impact. It is the sole responsibility
of the project engineer and/or the local highway authority and its engineers
to make that determination. It is critical that you inspect this product after
assembly is complete to make certain that the instructions provided in this
manual have been strictly followed.

www.trinityhighway.com 13 Created February 2018



Miscellaneous

e Traffic control equipment

o Lifting and moving equipment (A lifting device is preferred although a forklift can be
used.) Minimum 5,000 Ib. capacity required.

e Air Compressor (100 psi minimum) and Generator (5 kW)
e Long pry bar

o  Drift pin 300 mm [127]

o Center punch

e Tape measure 7.5 m [25]

e Chalkline

e Concrete marking pencil

o Steel bristled tube brush for cleaning 7/8” drilled boreholes
o Rags, water, and solvent for touch-up

Note: The above list of tools is a general recommendation and should not be considered
an extensive list. Depending on specific site conditions and the complexity of the
assembly specified by the appropriate highway authority, the required tools may vary.
Decisions as to what tools are needed to perform the job are entirely within the
discretion of the specifying highway authority and the authority’s selected contractor
performing the assembly of the system at the authority’s specified assembly site.

www.trinityhighway.com 14 Created February 2018



Site Preparation/Foundation

A QuadGuard® M10 should be assembled only on an existing or freshly placed and cured
concrete base (28 MPa [4000 psi] minimum). Location and orientation of the concrete base and
attenuator must comply with project plans or as otherwise determined by the local highway
authority.

Recommended dimension and reinforcement specifications for new concrete foundations are
provided in Trinity Highway concrete foundation drawings, supplied with the system. The system
may be assembled on a non-reinforced concrete roadway (minimum 200 mm [8”] thick).
Deployment cross-slope shall not exceed 8% and should not twist more than 2% over the length
of the system; the foundation surface shall have a light broom finish.

Warning: Ensure that there is proper site grading for the QuadGuard® M10
system placement as dictated by the state or specifying agency pursuant to the
AASHTO Roadside Design Guide.

Caution: Accurate placement of all steel rebar is critical to avoid interference
with the concrete anchor bolts.

8% (59) (12:1)

777~ MAXIMUM
Tre——— ./_“I-_'I—_ _I—_:.;\_‘.‘_ = i
_ RPN
LEVELING PAD A T
(SHOWN EXAGGERATED
FOR CLARITY)
Figure 8

Cross-Slope

Warning: Location of the Backup in relation to nearby objects will affect the
operation of the attenuator. Upon impact, the Fender Panels telescope rearward
and extend beyond the rigid Backup as much as 876 mm [34.5”]. Position the
Backup so that the rear ends of the last Fender Panels are a minimum of 760
mm [30”] forward of objects that would otherwise interfere with movement of the
rearmost Fender Panels. Failure to comply with this requirement is likely to result
in system performance which has not been crash tested pursuant to MASH
criteria and may also cause component damage which will necessitate
maintenance or replacement of the system.

Important: Systems mounted on asphalt must be replaced and mounted on
fresh, undisturbed asphalt if more than 10% of anchors are found to be loose,
broken, or show signs of pull out. If 10% or fewer anchors are damaged, replace
the damaged anchors in the existing asphalt. Anchor bolts used on systems
mounted on asphalt must be inspected every 6 months. Review Maintenance
and Repair Instructions and Post-Impact Instructions on pages 36-40.

www.trinityhighway.com 15 Created February 2018



Foundation/Anchoring

Warning: Ensure that this assembly conforms with the guidance provided by
the AASHTO Roadside Design Guide, including, but not limited to, those
regarding placement on or adjacent to curbs.

Asphalt Installations

Systems with a Tension-Strut Backup may be temporarily installed in construction zones on
asphalt. Assemblies on Asphalt Concrete (“A.C.”) must provide a minimum of 76 mm [3”]
layer of asphalt over a minimum of 76 mm [3”] layer of Portland Cement Concrete (“P.C.C."”),
152 mm [6”] layer of asphalt over 152 mm [6”] layer of subbase, or 203 mm [8”] layer of asphalt
with no subbase.

Important: Only 460 mm [18”] threaded rods, utilizing Trinity Highway
approved adhesive, can be used with asphalt foundations. Contact Trinity
Highway for a complete list of approved adhesives (p. 3).

Concrete Installations

For concrete installations, the QuadGuard® M10 system should be installed only on an existing
or freshly placed and cured concrete base (28 MPa [4000 psi] minimum). Orientation of the
concrete base and the attenuator must comply with the project plans or as otherwise
determined by the resident project engineer or appropriate highway authority.

Recommended dimension and reinforcement specifications for new concrete pads can be found
on the standard drawings.

The QuadGuard® M10 system may be installed on any of the following foundations using the
specified anchorage:

Foundation A: Reinforced Concrete Pad or Roadway

Foundation: 150 mm [6”] minimum depth P.C.C.

Anchorage: Approved adhesive with 180 mm [7”] studs 140 mm [5 1/2”] embedment
Foundation B: Asphalt over P.C.C.

Foundation: 76 mm [3”] minimum asphalt concrete (A.C.) over 76 mm [3”] minimum P.C.C.
Anchorage: Length of anchor required is 460 mm [18”] 420 mm [16 1/2”] embedment
Foundation C: Asphalt over Subbase

Foundation: 150 mm [6"] minimum A.C. over 150 mm [6”] minimum Compacted Subbase
(C.S))

Anchorage: Approved adhesive with 460 mm [18"] studs 420 mm [16 1/2"] embedment
Foundation D: Asphalt Only

Foundation: 200 mm [8”] minimum A.C.

Anchorage: Approved adhesive with 460 mm [18”] studs - 420 mm [16 1/2”"] embedment

www.trinityhighway.com 16 Created February 2018



Trinity Highway Approved Adhesive Anchoring System

A Trinity Highway approved adhesive anchoring system is required to securely anchor crash
cushions. Each approved adhesive kit contains adhesive, studs, nuts and washers. Both vertical

and horizontal assemblies are possible using an approved adhesive anchoring system.

Vertical Anchors

Note: Read all Trinity Highway approved adhesive instructions before starting.

1) Prepare the Concrete Foundation

Warning: Do not allow anchoring adhesive to contact skin or eyes. See safety
data sheet supplied with adhesive kit for first-aid procedures. Use only in well-

ventilated area. Do not use near open flame.

Warning: Wear eye protection, apron, and gloves during application.

The anchor bolts (studs) that anchor the QuadGuard® M10 system Backup and/or Monorail
sections to the concrete foundation must be those shipped in the kit or of high strength steel
(830 MPa [120,000 psi] minimum tensile strength or equal). These studs must be set in
minimum 28 MPa [4000 psi] concrete. Allow the concrete to cure a minimum of seven days

before applying anchoring adhesive.
2) Drill Boreholes

Caution: Consult OSHA silica respiratory standard 29 CFR 1910.134 for
debris removal from borehole(s) and use Trinity Highway approved
adhesive to achieve optimum tensile strength. Do not use diamond drill

bits for drilling boreholes.

Use the Monorail(s) and Tension Strut Backup as drilling templates. Use a rotary hammer
drill to drill the boreholes 22 mm [7/8"] diameter to the recommended depth. See the
approved adhesive instructions provided with adhesive kit. Check ensure each borehole is
drilled to the proper depth and aligned with the part to be anchored (Table A).

. . . Concrete Minimum Recommended
Stud Size: | Orientation Bit Size Depth Torque
3/4” x6 1/2" | Horizontal | 22 mm [7/8”] | 133 mm [5 1/4”] | Consult Adhesive Kit Spec
34" x 7" Vertical 22 mm [7/8”] | 145 mm [5 3/4”] | Consult Adhesive Kit Spec
3/4” x 18" Vertical 22 mm [7/8”] | 425 mm [16 3/4”] 15 N-m [10 ft-Ib] A

Important: When mounting on asphalt, initial torque shall be as shown in
Table A. Due to the properties of asphalt, anchors may loosen over time.
For this reason Trinity Highway recommends anchoring to asphalt only at
temporary locations. It is recommended to re-torque anchors in asphalt

every six (6) months to the proper initial torque specified.

www.trinityhighway.com

17

Created February 2018




3) Clean the Boreholes

Blow the concrete dust from the borehole using oil-free compressed air. Thoroughly brush it
with a 7/8” diameter steel bristle tube brush and then blow it out again. If the borehole is wet,
completely flush it with water while brushing and then blow it clean to remove all water using
oil-free compressed air.

4) Apply Approved Adhesive
Fill the borehole 100% full.

Caution: Fill borehole 100% full so it is even with the pavement surface per
manufacturer’s instructions.

5) Add the Washers and Nuts

Place a flat washer onto the stud then thread a nut on until the end of
the stud is flush with the NUT (Figure 9).

6) Insert Studs in Boreholes and Wait for Adhesive to Cure

Push the stud down through the part to be anchored and into the
borehole. Give the stud several twists in the approved adhesive to
wet the threads.

Caution: Do not disturb or load the stud until the
approved adhesive material has fully cured (reference
instructions supplied with the approved adhesive kit).

7) Torque the Nuts

Figure 9
Once the adhesive has fully cured, torque the nut to the Vertical Application
adhesive manufacturer’'s recommended values (Table A). (Before Applied Torque)

Anchor Assembly Cautions

1) Steel rebar

If steel rebar is encountered while drilling an anchor bolt borehole, apply one of the following
solutions:

A) Use a rebar drill bit for the rebar only and then switch back to the concrete bit to finish
drilling into the underlying concrete until the proper borehole depth is reached.

Caution: Do not drill through rebar without first obtaining permission to do so
from the project engineer.

B) Drill a new borehole down at an angle past the rebar to the proper depth. Anchor the
stud by completely filling both boreholes with an approved adhesive.

www.trinityhighway.com 18 Created February 2018



Horizontal Anchors

The horizontal approved adhesive kit is the same as the vertical kit.

Caution: Fill borehole 100% full so it is even with the vertical concrete surface
per manufacturer’s instructions.

1) Follow the instructions supplied with your approved adhesive kit
Apply approved adhesive to each anchor per instructions.
2) Add the Washers and Nuts
Put washer and nut on stud so the nut is flush with end of stud.
3) Insert each Stud with Washer and Nut into Borehole
Push stud with washer and nut into borehole. Twist the stud in the approved adhesive to
fully wet the threads.

Important: The stud should be flush with the top of the nut in both vertical and
horizontal applications prior to tightening (Figure 10).

MIMITITINTS )  CORRECT

AN eIV

INCORRECT

Figure 10
Horizontal Application
(Before Applied Torque)

Caution: Do not disturb or load the stud until the approved adhesive material
has hardened (reference approved adhesive kit instructions for hardening times).

4) Torque the nuts

Once the adhesive has fully cured, torque nut(s) to the approved adhesive manufacturing
specification.

www.trinityhighway.com 19 Created February 2018



Figure 11 Plans & Elevation

Key

1) Backup

2) Quad-Beam" Fender Panel
3) Nose Cover

4) Cartridge

5) Diaphragm

6) Monorail

www.trinityhighway.com 20 Created February 2018



How to Determine Left/Right

To determine left from right when ordering parts, stand in front of the system facing the roadside
obstacle. Your left is the system’s left and your right is the system’s right.

Counting the Number of Bays
One Bay consists of one Cartridge, one Diaphragm, and two Fender Panels. The Nose section
is not considered a Bay, though there is a Cartridge in the Nose of each system.

Note: There will always be one more Cartridge in the system than the number of Bays in the
system. To determine number of Bays, count Fender Panels on one side (Figure 12).

DIAPHRAGM

CARTRIDGE

FENDER PANELS

LEFT

Figure 12
System Orientation

Measuring the Width
The nominal width of the 24” parallel system is the width of the diaphragm (Figure 13).
The outside width of the system is approximately 150 mm [6”] wider than the nominal width.

Note: The outside width of the system is not the same as the width of the Backup.

Figure 13
Width of Parallel system

www.trinityhighway.com 21 Created February 2018



System Assembly

Warning: Ensure that your assembly procedure meets all appropriate
Occupational Safety and Health Administration (OSHA) and local standards.

1) Mark System Location

Locate the centerline of the system by measuring the proper offset from the fixed object.
Refer to the Drawing Package supplied with the system. Place chalk line to mark the
centerline of the system. Mark a construction line parallel to the center line and offset 165
mm [6.5”] to one side as shown in Figure 14. The edge of the Monorail will be positioned
on this line.

Note: The concrete foundation must comply with the Manufacturer's Drawing Package
supplied with the system.

Warning: Location of system with respect to the roadside obstacle is critical
and dependent on the type of Transition Panel used. Please refer to the Drawing
Package supplied with the system for details.

CENTERLINE OF SYSTEM
CONSTRUCTION LINE

Figure 14
(Top view of concrete foundation)

2) Anchor the Backup
A) Concrete Backup (Figure 15)

Locate Backup Face Plate using the Backup Assembly drawing. Verify that any applicable
Transition Panels fit properly before anchoring the Face Plate. Drill anchor boreholes in
the Concrete Backup using the Face Plate as a template. Anchor the Face Plate to the
Concrete Backup using an approved adhesive supplied with the QuadGuard® M10 system

(p. 17).

Warning: Every hole in the Backup and Monorail must be anchored using an
approved adhesive (p. 17).

B) Tension Strut Backup (Figure 16)

Locate Tension Strut Backup and Monorail on foundation with side of Monorail on the
construction line (p. 25). Verify that any applicable Transition Panels fit properly before
anchoring Backup. Drill 22 mm [7/8”] diameter by 145 mm [5 3/4”] anchor boreholes in
foundation using the Backup as template. Anchor the Backup to the concrete foundation
using an approved adhesive supplied with the QuadGuard M10 system (p. 17).

www.trinityhighway.com 22 Created February 2018



Caution: Every hole in the Backup and Monorail must be anchored by a stud
using an approved adhesive (p. 17).

TENSION STRUT
BACKUP

FULLY CURED
CONCRETE BACKUP
BACKUP FACE PLATE

APPROVED ADHESIVE
WITH 3/4" X 7” ANCHOR
ASSEMBLY

AN

APPROVED ADHESIVE
WITH 3/4" X 6 1/2” STUD

Figure 15 _Figure 1(_3
Anchoring Backup Face Plate to Anchoring Tension Strut
Concrete Backup Backup to Foundation

3) Anchor the Monorail
A) Monorail Placement for Concrete Backup (Figure 19)

Locate Monorail on foundation with side of Monorail on the construction line and rear edge
of Monorail foot 10” forward of front face of Concrete Backup.

Orient the Monorail so that the Monorail tongues face Backup.

Warning: Improper alignment of the Monorail Sections may prevent proper
system collapse during impact (Detail A).

It is important to align each segment of Monorail from the back to the front of the system
(x 6 mm [1/4”]). Anchor each Monorail section using the provided Trinity Highway
approved adhesive kit.

Drill 22 mm [7/8"] diameter by 145 mm [5 3/4”] boreholes using the Monorail as a
template. Do not drill through foundation.

Top surfaces _

must be flush 7
Tongues must be

Fully Inserted

’ and Flush

Figure 17 _
Rail Height and Alignment Detail A

www.trinityhighway.com 23 Created February 2018



ANCHOR

40 mm [1.5”]
——"" MAXIMUM STUD HEIGHT
1

NUT— [ I i CAUTION:

WASHER

—

_L\
_— BACKUP OR MONORAIL
ROADWAY CKUP O ONO

Figure 18
Final Stud Height
(After Applied Torque)

255 mm [10"]
CONCRETE BACKUP -— MONORAIL 3/4" X 7" STUD

._\\

~|CONSTRUCTION LINE

MONORAIL TONGUE

Figure 19
Monorail Location for Concrete Backup

B) Monorail Placement for Tension Strut Backup (Figure 20)

Locate Monorail on foundation with side of Monorail on the construction line and rear edge
of Backup foot 4” forward of edge of foundation.

Orient the Monorail so that the Monorail tongues face the Backup.

Warning: Improper alignment at the Monorail splice joints may prevent proper
system collapse during an impact (p. 23).

It is important to align each segment of Monorail from the back to the front of the system (z
6 mm [1/4”]). Anchor each Monorail section using the Trinity Highway approved adhesive
kits provided (p 13).

Warning: Every hole in the Backup and Monorail must be anchored by a stud
using an approved adhesive (p. 17).

Drill 22 mm [7/8"] diameter by 145 mm [5 3/4”] boreholes using the Monorail as a
template. Do not drill through foundation.

www.trinityhighway.com 24 Created February 2018



100 mm [4"]
~™ [~  TENSION STRUT BACKUP  MONORAIL 3/4"X 7" STUD

s o

lseesy oo mos  ple [ /. CENTERLINE

- CONSTRUCTION LINE

\

CONCRETE PAD

Figure 20
Backup and Monorail Location for Tension Strut Backup

4) Attach Side Panels and/or Transition Panels to Backup Assembly

Attach Transition Panel or Side Panel to side of Backup using 5/8” rail bolt and 5/8” rail nut
(two places - top and bottom holes only™). See Backup Assembly drawing(s) below.

Note: Do not use a Side Panel when a Transition Panel is used.

Assembly tip:

Use drift pin to align the center hole of the Side Panel with the center hole of the
Backup before inserting the Rail Bolts.

CONCRETE BACKUP

» SIDE PANEL

5/8” RAIL NUT (2)
_—" (FIGURE 25)

5/8”X 2” RAIL BOLT (2)

SIDE PANEL SHOWN
IN SOME CASES, THIS WILL BE A
TRANSITION FENDER PANEL ————_
(FIGURES 9 - 13)

*PANEL HOLES ARE CLOSEST
TO FRONT OF SYSTEM

Figure 21
Side Panel/Transition Panel Attachment

www.trinityhighway.com 25 Created February 2018



5) Attach Monorail Guides
Attach Monorail guides to Diaphragm as follows:

Insert 3/4" x 2” G8 hex bolt through Monorail guide and Diaphragm with a shim placed
between them and oriented as shown in Figure 22. Secure with 3/4" lock washer and 3/4"
hex nut (typical 4 places). See the Diaphragm Assembly drawing supplied with the system.

Repeat process for each Diaphragm.

6) Attach Diaphragms
Orient a Diaphragm so that the front face of the Diaphragm shape faces toward the Nose
of the system as shown in Figure 23.

Important: Slide one Diaphragm all the way to the Backup to ensure the
system is able to collapse properly during impact.

Orient and slide all other Diaphragms onto Monorail and position each approximately as
shown in Figure 24.

= TOWARD NOSE
oy

BACK || 3y | FRONT

.

DIAPHRAGM

i
.p‘;“ \‘
) | QUAD-BEAM

B>

' N> \
/ A . ___—3/4"X2" G8 HEX BOLT Q) | 5
%3/4” LOCK WASHER
3/4” LOCK NUT < L.

7
Figure 22 Figure 23

Monorail Guide Attachment Diaphragm Orientation

915 mm [36"] , DIAPHRAGMS 1! Diaphragm
| TYPICAL

Bay 3 :,IUZJ Nose
i)
FRONT FACE OF BACKUP MONUBAIL

Figure 24

Diaphragm Spacing

www.trinityhighway.com 26 Created February 2018



7) Attach Fender Panels
Note: Do not mix the 5/8” rail nuts (large) with the 5/8” hex nuts (small) (Figure 25).

32 mm [1.25"] 24 mm [0.94"]

o

5/8" RAIL NUT (LARGE)  5/8" HEX NUT (SMALL)
Figure 25
Rail Nuts are Oversize

Note: Starting at the Backup, attach left and right Fender Panels shown below in Step(s) 4 & 5
with each tapered end pointing toward the rear of the system (p. 28).

Step 1

Place the Fender Panel so that the center of the slot of the rearward Diaphragm is lined
up with the approximate center of the slot in the Fender Panel.

Attach Mushroom Washer Assembly as shown in Figure 26, Detail 26a, and 26b. Do not
torque fasteners at this time. This (Step 1) helps to balance the Fender Panel.

Step 2

Slide the Fender Panel forward until the holes in the Fender Panel line up with the holes
in the forward Diaphragm.

Step 3

Use a drift pin to align the center hole of the Fender Panel with the center hole of the
Diaphragm.

Note: Working from the Backup, assemble and tighten one Bay section at a time toward the
Nose of the system.

www.trinityhighway.com 27 Created February 2018



Step 4

Attach the front of the Fender Panels to the next Diaphragm using two (2) rail bolts and
large hex nuts per side. Use only the top and bottom holes and leave the center hole
open until the next Fender Panel is attached.

SPRING
BACKUP OR DIAPHRAGM

' 5/8" HEX NUT (SMALL)

SIDE PANEL,
FENDER PANEL,OR
TRANSITION PANEL <~

. /

. #™ 5/8" FLAT WASHER

/
rd

o DIAPHRAGM
~ 5/8" RAIL NUT (LARGE) .-
. 5/8"RAILBOLT

LA )

MUSHROOM WASHER

:3(:1--:':;::. e
5/8" FLAi'HEA[) : 5/8" RAIL NUT (LARGE)
SOCKET SCREW  FENDER PANEL -

: "< KEEP CENTER HOLE EMPTY
S/8"RAILBOLT. -~ ™ FoR NEXT PANEL

~g T
)

Figure 26
Fender Panel Assembly

Step 5

Be sure Mushroom Washer lays flat against the Fender Panel as shown in Detail 26b.
Standoff on Mushroom Washer must be seated completely through slot.

FENDER PANEL AN
mushroom | |
WASHER N —

| 5/8" FLAT WASHER

SLOT.‘\E SLDT&

i E_l_r]
S ELATHERD | 5/8" HEXNUT (SWALL)
SOCKET SCREW ~k
j | . _ FENDER PANEL
MUSHROOM ©3)
y WASHER 1
FENDER PANEL (ATTACHED) LA

DIAPHRAGM OR BACKUP ’ ’

i
/;{/ CORRECT INCORRECT

Detail 26a Detail 26b
Mushroom Washer Attachment Mushroom Washer Orientation

www.trinityhighway.com 28 Created February 2018



Important: Starting from the Backup, attach and tighten each Bay section one
at a time.

Step 6
Check Diaphragm spacing to ensure 915 mm [36”] between rear faces of consecutive
Diaphragms, as shown in Figure 27 and Fender Panel assembly drawing.

Step 7

Once proper spacing has been achieved, tighten the Mushroom Washer Assembly
(small hex) nut until it reaches the end of the threads.

Assemble the remaining Diaphragms and Fender Panels following the same procedures.

BAY SPACING
915 mm [36"]

DIAPHRAGM

DIAPHRAGM N

" OR BACKUP

FENDER PANEL

———— —

‘\\ _J_;" N, L/ o S I

Figure 27
Proper Diaphragm Spacing

8) Attach End Cap

Attach the End Cap to the front of the first Monorail segment, as shown below and the
Monorail Assembly drawing.

MONORAIL

5/8" LOCK WASHER

>

5/8" X 3 1/2

G5 HEXBOLT % / N\ .0
END cnpj 5/8" HEX NUT
Figure 28

Monorail End Cap Attachment

www.trinityhighway.com 29 Created February 2018



9) Attach Lower Cartridge Support Brackets

Attach lower Cartridge Support Bracket to the front and back of all Diaphragms and also to
the front of the Backup as shown below.

Mount Lower Cartridge

Diaphragm Diaphragm Support Bracket

Lower Cartridge
Support Bracket

Figure 29
Lower Cartridge Support Bracket Assembly

Tension Strut Backup

Step 1
Mount Lower Cartridge

Support Bracket

Concrete Backup

Backup Face
Plate

Step 2

0 - —
o : ,/.\ Lower Cartridge Support
P bl PN - Lower Cartridge Bracket is Pre-Welded to Face

(. i\‘ — Support Bracket Plate of Concrete Backup

Figure 30 Figure 31
Lower Cartridge Support Bracket Assembly Lower Cartridge Support Bracket
(Tension Strut Backup) (Concrete Backup)

www.trinityhighway.com 30 Created February 2018



10) Nose Assembly

Bolt the Nose directly to the front Diaphragm, as shown in Figures 32a through 32d and

the Nose Assembly drawing.

Place Pullout Brackets under center bolts as shown in Detail 32b.
Self-adhesive nose delineators may be added as required as shown in Figure 34a

SEE VIEWS 32a - d

)
&l

5/8” X1 1/4" 5/8” FLAT
HEX SOCKET  WASHER
BUTTON BOLT

Detail 32a
Fastener Assembly

www.trinityhighway.com

STEEL NOSE ASSEMBLY

Figure 32
SEE DETAIL 32d
N (INSIDE VIEW)
B)!
PULLOUT
) BRACKET
5/8” COUPLING NUT -~ 5/8” RAIL NUT

Detail 32b
Steel Nose not shown for clarity

31 Created February 2018



5/8” X 2” Hex Bolt

/ 5/8” X 2” Hex Bolt

5/8” Flat Washer

5/8” Rail Nut |
5/8” Coupling Nut | / /

5/8” X 1 1/4” /
Hex Socket j
Button Bolt
ALIGN END OF COUPLING
NUT WITH OUTSIDE HUMPS
OF FENDER PANEL
Detail 32c ' Detail 32d
End View: Nose Cover Removed Inside View: Nose Cover Cut Away
Hex Bolt 1/4” X 3/4” Lock Washer 1/4”

Hex Nut 1/4”
See Detail 32f

Six (6) Locations:
Attach Cartridge
Support Bracket
using Bottom
Two (2)
Fasteners.

Cartridge
Support
Bracket

Detail 32e Detail 32f

Detail 32e shows proper placement of front Cartridge Support Bracket.

Note height of Diaphragm
Bracket. The Cartridge sits
lower on this Bracket than

Hold Down Brace other Bays to the rear.

Detail 32g

www.trinityhighway.com 32 Created February 2018



3/8” Flat Washer Hold Down

3/8” Hex Nut Brace
3/8” Hex Bolt
Hold Down
Brace
3 ™\ 3/8” Hex Nut . \¢
3/8” ! ' =
3/8
Flat Washer Hex Nut

Figure 33
Hold Down Brace Assembly

Nose Cover LHS | |[Nose Cover RHS
Part No. Part No.

B/W - 10009233 | |B/W - 10009234
B/Y - 10009235 ||BfY - 10009234

Figure 34a
Nose Delineation

Figure 34 Front

Cartridge Layout

11) Checking the System Assembly

At this point recheck to ensure that all fasteners are properly tightened throughout the
system (anchor bolts, etc.). See torque requirements below. Check all Fender Panels. If
they do not fit tightly against the underlying Panel, system realignment may be necessary
(Figure 35).

Warning
Bolt Torque Requirements
Anchor Studs — Table A, p. 17
Critical Clearances
Anchor Studs above nuts — Figure 18, p. 24
Fender Panel Gap — 20 mm [0.78"] p. 34

www.trinityhighway.com 33 Created February 2018




MAXIMUM GAP =20 mm [0.78"]
T\
X \__

N\

UNDERLYING FENDER FENDER PANEL

TRANSITION, EXTENSION
OR SIDE PANEL

Figure 35
Fender Panel Gap

12) Cartridge Placement

The top surface of the Nose Cartridge should be horizontal. To complete the assembly of
a QuadGuard® M10 system, place the appropriate Cartridge in each Bay and Nose section
of the system. Type M-I Cartridges are placed toward the front (Nose) of the system; Type
M-Il Cartridges are placed toward the rear (Backup) of the system (p. 33).

Warning: Placing the wrong Cartridge in the Nose or any Bay may result in
unacceptable crash performance as described in MASH.

M-1 and M-Il cartridges may be identified by the stenciling on the FRONT face of each
cartridge. All QuadGuard M10 cartridges have MASH stenciled on the top front.

Important: The QuadGuard® M10 is a Six Bay configuration.

www.trinityhighway.com 34 Created February 2018



Final Inspection Checklist

Date:

Inspector:

1 Clearance of 30” behind rear Fender Panels for slide back
Transition Panel fits for the offset

Every hole and slot in Backup and Monorail is anchored
Anchor stud(s) are almost flush with nut(s) (1.5” from the pad)
If no transition, check for narrow side panels at backup
Diaphragms attached to the Monorail guides

Mushroom Washers lay flat in slots

Each Fender Panel has a tension Spring

Monorail has End Cap attached

Cartridges are level and the same height in each Bay
Nose Cartridge is level

Fender Panel gap is 20 mm (0.78”) for Narrow systems
Cartridge types are properly placed

Bolts and nuts are tightened

Anchors are properly torqued

Diaphragm Shims aligned and in place

I e O e A e e

Cartridge Hold Down Bracket is secure and engaged with Nose
Cartridge

www.trinityhighway.com 35 Created February 2018



Maintenance and Repair

Inspection Frequency

Inspections for QuadGuard® M10 systems are recommended as needed based upon volume of
traffic and impact history. Visual Drive-By Inspections are recommended at least once a month.
Walk-Up Inspections are recommended at least once a year.

Visual Drive-By Inspection
1) Check to see if there is evidence of an impact. If so, perform a walk-up inspection.

2) Check to see if the Cartridges are properly seated on the Support Brackets. Any
damaged Cartridges must be replaced.

Warning: See Cartridge placement instructions on page 34.

3) Be sure the Steel Nose is in place.

4) Note the location and condition of the QuadGuard® M10 system and the date of visual
drive-by inspection.

Walk-Up Inspection Checklist

[0 Clear and dispose of any debris on the site.

71 Clear and remove excessive dirt from around the Monorail and Diaphragm feet.

[1 Bolts are tight and rust free.

(1 Anchor bolts are securely anchored.

0 Ensure Diaphragm Legs are straight.

0 All Mushroom Washer Assemblies are properly seated.

[l Fender Panels and Transition Panels should nest tightly against the system.

[1 Be sure Cartridges have not been damaged and are properly seated on their Support
Brackets. To ensure intended speed characteristics, partially crushed Cartridges (due to

low speed impacts) must be replaced.

[1  Make all necessary repairs as described above. See Post-Impact Instructions for more
information on next page.

[0 To determine if a product should be replaced or is potentially reusable, a trained

engineer experienced in highway products and directed by the DOT, or other appropriate
local highway authority, must be consulted.

www.trinityhighway.com 36 Created February 2018



Post-Impact Instructions

Important!

It is critical that you inspect this product after assembly to make certain
that the instructions in this manual have been strictly followed.
Replace any damaged components after any impact.

1) Deploy appropriate traffic-control devices.

2) Check to see that all anchor bolts have remained firmly anchored in the roadway
surface. Replace any that are loose, broken, or pulled out.

The proper performance of the system during an angle impact depends on the
Monorail anchors being properly anchored.

3) Clear and dispose of any debris on the site.

4) Check the system to be certain that the Mushroom Washer Assemblies holding the
Fender Panels together are still intact and that the system has not been deformed in a
way that would prevent pulling it back to its original position.

5) Be sure that the Diaphragm Support Legs are all properly attached to the Monorail.

Caution: Use eye protection and gloves when refurbishing the Mushroom
Spring Assembly. Do not place fingers underneath an assembled Mushroom
Washer. Parts may suddenly shift and fingers may be pinched. If the spring is still
under compression as the nut is nearing the end of the bolt, to prevent injury
make sure that the spring is restrained with a clamp so it does not suddenly
release when nut is removed from the Mushroom Washer Bolt.

6) Attach chain to Pullout Brackets on first Diaphragm (Figure 36). Attach both ends of
chain to a heavy vehicle (such as a 1 ton pickup).

Warning: Stand clear in case chain breaks or becomes disconnected.

Figure 36
Pullout Brackets

Slowly pull the QuadGuard® M10 system forward until the system reaches its original
length. Have someone watch the system during repositioning to be certain previously
undetected damage does not cause the Diaphragms to bind or pull out improperly.

www.trinityhighway.com 37 Created February 2018



7) Remove all crushed Cartridges from within the system.

8) Check to see that the Diaphragms are in usable condition. Diaphragms which are bowed
or have bent legs must be replaced.

9) Check that the Fender Panels are properly attached with the Mushroom Washer
Assemblies. Damaged Fender Panels and Transition Panels must be replaced.

Warning
Fender Panel Maximum gap allowed:
24” Wide Systems | 20 mm [0.78”]

10)Check the gaps between Fender Panels. The maximum gap allowed for these
overlapping parts (including Fender Panels overlapping Panels behind the system) is 20
mm [.787].

Important: Ensure the Mushroom Washer Assemblies are torqued to the end
of the threads. If the gaps between the Fender Panels are still too large, it may
be necessary to replace bent parts.

MAXIMUM GAP = 20 mm [0.78"]

e —

UNDERLYING FENDER, (- /] FENDER PANEL
TRANSITION, EXTENSION !!
ORSIDEPANEL | -

Figure 37
Fender Panel Gap

11) Replace all crushed Cartridges and damaged Cartridge Support Brackets. See Cartridge
Placement on page 34.

12) Remove damaged Nose Assembly. Attach the new Nose to the first Diaphragm, using
the six (6) threaded rods and four (4) rail nuts per rod. See pages 31 - 33 for Nose
attachment instructions.

Warning
Bolt Torque Requirements
Anchor Studs —Table A, p. 17
Critical Clearances
Anchor Studs above nuts — p. 24
Fender Panel Gap— 20 mm [0.78”]

13) Check all bolts on the system to ensure they are adequately tight.

14) Check to be certain that the site is free from any debris. The QuadGuard® M10 system is
now ready for use.

www.trinityhighway.com 38 Created February 2018



Parts Ordering Procedure

Make a list of all damaged parts from the System Components section in this manual (p. 7 —
10). Answer the following questions in the spaces provided. This information is necessary to
receive the proper parts.

Description: Choices Fill in this section

Type of Backup? e Concrete

e Tension Strut
See Figures 1 or 2 on page
11.
Transition Panel Type? e QuadtoW

e Quad to Thrie
Side Panel and Transition e Quad to Safety
Panel Types are on page 12. Shape Barrier
Include Transitions for both e Quad to End Shoe
sides if necessary. e 4" Offset Panel
How to Determine Left/Right | § None
is on page 21.

Parts List(s) & Quantities

PN Description Concrete Asphalt Concrete Asphalt
10102500 5/8X1 3/4 Flat Washer 24 24 24 24
10102501 | 5/8 Rail Nut 35 35 35 35
10102503 | 5/8X2 Rail Bolt 28 28 28 28
10102504 | 3/4 Heavy Hex Nut 76 76 70 70
10103400 | 5/8X1 1/4 Button Head Screw 6 6 6 6
10102508 | 1/4X3/4 Hex Bolt, G5 6 6 6 6
10102509 | 3/4X2 Hex Bolt, G8 24 24 24 24
10103462 | 3/8X1 Hex Bolt, G5 4 4 4 4
10102552 | 5/8X3 1/25 Hex Bolt, G5 1 1 1 1
10102515 | 1/4 Hex Nut
10102516 | 3/8 Hex Nut 4 4 4 4
10102502 | 5/8 Hex Nut 12 12 12 12
10102518 | 5/8X2 1/8 Coupling Nut 6 6 6 6
10102911| M20 x 460mm Stud, Gr 8.8 0 52 0 42
10102520| 5/8X5 Socket Head Screw 12 12 12 12
10102523 | 1 1/4X1 1/2 Die Spring 12 12 12 12
10102549 | M20 x 165mm Stud, Gr 8.8 0 0 4 4
10102547 | M20 x 180mm Stud, Gr 8.8 52 0 42 0
10102548 | 3/4X2 Flat Washer 52 52 46 46
10102526 | 3/8 Flat Washer 2 2 2 2

www.trinityhighway.com 39 Created February 2018




PN Description Concrete Asphalt Concrete Asphalt

118038 | 3/8X2 Flat Washer 2 2 2 2
10102527 | 1/4 Lock Washer 6 6 6 6
10102528 | 3/4 Lock Washer 24 24 24 24
10102530 | 5/8 Lock Washer 1 1 1 1
10103420 | 5/8X2 1/2 Hex Bolt 2 2 2 2
10102531 | 5/8X2 Hex Bolt, G5 4 4 4 4
10102902 | Hilti HY200 Adhesive 3 5 2 4
10102301 | Concrete Backup, 24” 0 0 0 0
10102404 | Nose Cartridge Bracket 1 1 1 1
10102400 | Cartridge Support Bracket 11 11 5 5
10102406 | TS Cartridge Support Bracket 1 1 1 1
10102411 | Pullout Bracket 2 2 2 2
10102113 | Diaphragm, 24" 6 6 3 3
10102313 | Monorail End Cap 1 1 1 1
10102419 | Locking Bar 1 1 1 1
10102534 | Monorail Guide 12 12 6 6
10102310 | One Bay Monorail 0 0 0 0
10102311 | Two Bay Monorail 1 1 1 1
10102312 | Three Bay Monorail 1 1 0 0
10102202 | Left Nose 1 1 1 1
10102204 | Right Nose 1 1 1 1
10102002 | Fender Panel 12 12 6 6
10102004 | Side Panel 2 2 2 2
10102906 | Monorail Shim 12 12 6 6
10102536 | Mushroom Washer 12 12 6 6
10102405 | Nose Cart. Support Bracket 1 1 1 1
10102405 | M10 Hold Down Bracket 1 1 1 1
10102209 | Angle Brackets 2 2 2 2
10102991 | Type M-I Cartridge 4 4 3 3
10102992 | Type M-Il Cartridge 3 3 1 1
10102304 | Tension Strut Backup, 24" 1 1 1 1

Warning: Use only Trinity Highway parts that are specified herein for the
QuadGuard® M10 for assembling, maintaining, or repairing the QuadGuard® M10
system. Do not utilize or otherwise comingle parts from other systems even
if those systems are other Trinity Highway systems. Such configurations
have not been tested, nor have they been deemed eligible for use. Assembly,

maintenance, or repairs using unspecified parts or accessories is strictly

prohibited.

www.trinityhighway.com

40

Created February 2018




dnyoeg jnis uoisual Yum ¥z 0LIN JPIengpenp

m_ WO ] NPZ-8AOSINSD | @—eF s 0 On ® ”
S - e dnuove 13NV HIONTS
e —— L JdAL ISON
ElE i e onon  THaW TR 00T 0335 NOIS3a
> ] zu0929 ASSYUVHONOW 7T T ATBM3SSY 3SON WOVHHAVIO
z RSG5 TONDD —— 650029 0L ASSY dNHOVE L3Ok HI © ©
.m 2 2 it o trrpueny B il ABSY TNV MEONEd H3QHO SIS
2 : SBELID ASSY 3SON Iveonon (F) ELL TN ()]
#INFZ-HADSLNDD oz by ;
L P e —— ™ D+ - vt A G HovCvIa bt el
e i
WALSAS 0L ,AYYNOAYND YEOOIND. ] ZM0zeAL NOZNIA'H EEELEEEEEL] AN
£ TN INN
) OLLISHIAIN ATALVHVAIS HIAHO LNIWLNEY HO TTVM 3LIHINCD
& “HIBNNN TIO0N NI O30NTINI LON JHY SINBNISSY ISON ONY TIVHONON 'dnyove L ¥ SV HONS JHNLINYLS FIEVACNII NY LENIVOY OITIVLSNI Ovd LIHONDD -8 DNISN
- NIHM QIFHINOIY LON SI #0718 HOHONY ONOT Lom0s] w vz 6L A8 JOM Lor2i] wege
7 T SOIND 7 OILON FSIMYIHLO SSTINN ISTHONI] SHILINITIN Juv LNINTHNSYIN 40 SLINN 9 1SV LY ONIHNSYIN "AVMOYOH JLTHINOD ' 'd [ISd 000¥] PdWEZ 03DHONITH-NON
3 TR TR rEERT - ‘N [00'8] 002 HO Ovd FLFHINCD 'D'd [1ISd 000v] B 82 QIDWOANITH NI [00'al 058 €
— 2di 030731HS DNIFA L3N80 3HL OL WILSAS 01N QUVNDAVND 3HL
[_S3001H1uvD 40 ON | g l.vzlovg | Save ] WOH A NOILISNVHL 31¥NO30Y NY ATddNS TTVHS HIWOLSND FHL ANYSSIOIN FHIHM 5 NIN [00'0E] 282 LOVdWI
NON QUYMEY I 301S 0L ST13NYd HI0NIS My B0 30VN 38 TTYHS NOISIANOYEL 2
PLEGEZE (986) LY LNFWLHVAIO IDINHIS HINOLSND DNITIVO AG BV IVAY
Y WINYIN SAOBY 30 S31J0D ONY NOILVINHOANI ‘3LIS NIAID ¥ 1¥ WALSAS ¥ “FONVIWHOH3D
£ 13437 1531 SNIZVId JH0438 SNOILYLINI NDISIO ONY SOLLSIHALIVHYHD JONVWHOSHId LOVANI LoV 430 FHNSNT OL SONYTISI ONY SEHND 11V 40 TYADINIH SONINNODTH

HSYIW 0L 031531 NI38 SYH WILSAS AVE-9 01N QUYNOOVND JHL 8

511 40 NOILdIMDS3IA ¥ HO4 TYNNYIN LONAOH W3LSAS 01N GHUYNSAYND. 3HL 338 ¢ HIVNLIVINNYIN "ITIND NHSIA F0ISAVOH |02 OLHSYY THL HLIM SONVIINOD NI 'L

S3LON

T Ieoevlozzs 1
]
2|8 |2
Sis |8 30Is L4 € 310N 335
€ 88 NOILVATTS \
= .
il SN S
I — i - — ;
3 L —
rn.nmv: == |”._...“_. e —— __“.— |r<...__ T .,‘.?.. T
1 f@?‘....luﬁ. — I I.\..o _-I...\ —— —
£ 310N 33 L 3LON uumﬂ% A% ﬁ% m\u £310N mmm& TS
loooel 29L
NY1d

HLONTT avu - Lo-a2l w ors

Old4vL > 23108338
i
—T —p— = ——p— v @
= AT e e Semte g ioa
] | = = = = = - ma
E j— - - — = —— - e =%
: oot et oot ) P E5
m A s = = s " — o=
e — -
—_— — T e E]
'
5 310N 335
Olddvl v rr Ovd JLIHINOD 'D'd 40 INILNO
- -
HADNIT 3AILD3443 - Lemozlwogg
- - -
HLIONTTWILSAS - Lo-zzl w 1ig loo¥] zot

N-JYAJISLANOD

Created February 2018

41

www.trinityhighway.com



i ven - LO0-L82 = -
] i i_ I.E_ ..H+ TIRZLS IHN SciAL "ABEY SDOHELYEYD SR J2 0N drmiowd (5) T UM ()
m [— m_ﬁ_u [ m&.}ﬂuﬁﬁw —— iEow
3 LERES [EELLE AGSY WWHONON | J el ads 0334 kEisag - '
T SMIL3IL FET L23M0Hd Hod ] e M CEE] HEA _ Aan3sey SooN (3) WEWEHIYID (T
w E—E WO LYHNEIANCD WILSAS DHINYHA TTWOD LOH 00 .hardmhum_;ﬁqmmﬂiunwr e v T HSah JEEHM.M.E.U

L ' BILOC- 152 . | 4ok AITWIEON Tvaonon (7)) Soomwesys oenogvns (1)
m ANATYE LELS ROISNIL . - e TS

b, OHN gOdY N2ayn v 335 EEELEEEEEE AT
g TWMOLLI THIaINN
]
M i 1 [ T Lieag oo Li-ge]l lss [ETEVF TR i 2
u | i A Ieel 04 Lozl @t La-11] eee Lol os¢ [0 c
i A SSL 1 FN g ] UFL__ W W UFL__ U1 E 12000
SSO0MINYD 40 0N _| O==-G NS0 Mol | HIONZ10dd_|ALSNS 1 aAln=44d | HIOH=TMaALEhs | pugualediors | Shvd

B IEATT LSS HEYA OL 031530 NASE SYH WELSAT Avh-s MOMNEN W QR S0wE JHL &

o
“ATELYUYES lsrl ez o~ JUOK T2
HIOUD "UITANK TIO0HA Kl CIONTIN LOM TV ST GNICEY SEON ONY IYUONOW "diHIvd 2 \\\
(3ACM IFMLHLD S5ITNN53H0M] SUILTATIN 30Y INSAZHISYIN J0SLIND S SsLaE Oh SR
TIMTHE DHSE LOTPI0 JHL 0L MELDAT J0M, W DNNgIvnD = NOLLYAdT3
SHL Pl d SRR JLRNBI0Y M Aed S TS R0 LSnD 340 ARRSSIOIN SHIHM & 1
pLEeCIE (E2E) LY INSWAHYESD 305 HEN0LSND SHITTYD e

AR TTEY TYAY SHY TYNNYA 300V 40 D30 ONY ROLWYIE0SHI SUS HSAD ¥ I W3LoAS
W ST W00 CHOLLYLIAIN MSISI0 QN EDLLETUSLOVEYID SOMWRLD T3 34 1O
50 S0 WNOLLGRSTES S0 & U0 TN LONIOCREG WELSAT MOEEYN W OWnaoynd. SH1 335

“

_
TR
“LHANLMEY B0 Nu_..._...“__ o

TIVM ILIUDNAD W EY HINE TUNLOMELE TIENIIN My LCKIE O3TTYLEN O¥d 2IZUTHOD el T

ST MR OSEIN0S0 10N 51900718 SOHINY 7 Li-0s] W r2 5L a8 20 L0-21]

W SE LGV AW DNENSYIN AYMOYOH SISEINDS o d [E5d 00oH 2N 57 030H0NEH-NON
Hr 0wl a0z w0 avd 2eSuIN00 e iz Edi 2 033HOJNEH NN (00l os

i

Wi [0ag] Zes
LTwdfl ROdn TEVMERSE 3075 OL T ENYd 430N Uv3k 504 30YN 38 TTWHS ROREIoEd

3]

s R

Ll w2 e SRS 00 ORI Ok SO T JO TeidOmiie SOMSNRO T3
HEHNLIFAHEI SO0 W5I530 S0ISTW0E LLOE DLUHGERY JHLHLUW 3TN0 NI L
CZALCN

Y1380 HLONTIOYY | L
I R e il A
TSV S - L O] S DR | \ e
v
b

¥

L czze
Teivl 135
WL AL

7

4 AONTIT

-

of

-

E
&

41A



ppavey
Stamp


poastsas 51460 gy ‘077 SNpa.g AemyBi Ay {102 9

o 3 e g )

dnyoeg a)21ouo0)d UM .z 0LIN JPIenopenpd

Lo - -
o | N¥z-4An080WDD | @lm. SUINN 40 ON aniova (& 3NV 3aN33 (B
e ¥R0929 Qvd ILIHONOD oM
AVMHDIN ]|
I ] 280929 Assy vdonon  [HWZelwwiNooL  033dS NOISIA ATBN3SSY 350N () WovHHAvIa @)
h — —z —E SNIMYEO FTWIS LON O SR L a0 T L05#09'CB08Z9 ASSY dN¥IYE L23roYd H3
— e SEZB09 'ASSYTINVA HIONId ————————— L oquo enys
el s e v et v lsow sk s | cpe) o ASSY 350N o AVHONON @ 290141 ouvi no e
MpNPFZ-UADEOND0D Loz 1MW 1 IHA 5 E
Ah dMHOVE J1THINGD HLUA WILSAS 3O 42 ad ] i i e Y,
W3LSAS 0L AHYNOAYND oM AMEDLE MR || S3ION3IY3II3TH AN
IVNOLLDIHIQIND
AT3LVHVLIS HIOHO ININLNEY HO TIWAM 3LTHONOD
"HIFWNN T300N NI 030NTINI LON I9Y SIITENISSY ISON ONY “TIVHONOW '&anMovE L W SY JWNLINHLS TTSVACHIN NY LSNIVDY QITTVLSNI Ovd JLIHINOD 8 ONISN
NIHM OIHIND3Y LON SI ¥DOT8 HOHONY ‘ONOT L0-08] W vZ51 A8 30M Lo-21] w ga'e
T 17 TZODIND 5 Q3LON ISIMHIHLO SEIINN [SIHONI] SHILINMIN Ju¥ INTWIHNSVIN IO SLINN '@ 1SV LY SNIHNSYIN "AYMOYOH JLIHONOD D'd [ISd 000+] BB AITHOANIZH-NON
T T T - ni [00°8] 002 HO Ovel ILIHINOD 'D'd IS4 000¥] B4 82 AIDHO4NITH ‘NiIK looal 051 €
: o Q3VIIHS ONIZE LOINE0 FHL OL WILSAS 0L QHYNSAVND 3HL
|_SIDOHLEVD JO ON | WOH NOLLISNYHL 3L¥NO30Y NY ATddNS TIVHS H3WOLSND 3HL ANYSSIDIN JHIHM ' NIv [00°0E] 292 LoV

NOAN OHYMEYIY 30NS 0L ST3INYL HI0NIS WYIH H0d IOV 38 TTYHS NOISIAONEL 2
LCEEZE (888) LY ININLHYIO IDIAHIS HINOLSND ONITIVI AB ITEVIIVAY

Fuv TYNNYIN SACEY 40 S3I0D ONY NOLLYIWHOANI 3UIS NINID Y LY WILSAS ¥ IONVNHO 3
£ 13AT1 1531 NIV IHO438 SNOLLYLINN NDISI0 ANV SDLLSINALOVHYHD IONVINHO M 1OVdI LDV ¥3d0kd FUNSNI 0L SONVIS! ONY SBEND T1V 40 TYAONTY SONINNODIY
HEV OL 031531 NI38 SYH WALSAS AVE-9 DLW QUYNOCWND FHL # S11 30 NOILARDSIA ¥ HO4 . TWINYI LONAOH WILSAS 0L OHYNOAWND. IHL 338 * HIHNLOVANNYIN ‘3QIND NDISIA IQISOVOH L10Z OLHSYY JHL HLIM FONVIIINOD NI 'L
$3LON
loovzl 019
i
g3 E
m = 3015 1431 £310N 335 -
2 NOILVAI 13 g

Ol34vaL >

Olidval >

-

-

-

Ivo zEl g

[
-

Towe—q e T =... : i T s VW) —

i =
L3LON mmm% FET wwwmw QW & A% s -
4 3M0K:338 7310N 335

" B _
. 5 T 1
: E _

foooel 2oz
NYd
[
HLONI10vd - ol wee
£ 3LON 335 ESzmm;o
—— — —— — e — — _.. e el
= o ro o =3 g2
8 T S e __Nﬁ_ Hmu | A
T EE m— - — | —— ] —— | S—— - e £
=3 i | - ) ) MW
= = = = 3"
v 5310N33S
O¥d 1IWINCD 'T'd 40 INILND
- -
HLONIT 3AL03443 - Le-oZl wote
Lo -—

HLONITW3LSAS - Le-gzl wen's

N-YAD9OINO0

Created February 2018

42

www.trinityhighway.com



_ TRINITY
VW esvorno cune

INGAL

CIVIL PRODUCTS

A valmont ¥ CoMPANY

www.ingalcivil.com.au
sales@ingalcivil.com.au

1300 446 425

For more complete information on Trinity Highway products and services,
visit us on the web at www.trinityhighway.com. Materials and specifications
are subject to change without notice. Please contact Trinity Highway to
confirm that you are referring to the most current instructions.

www.trinityhighway.com

888.323.6374 (USA)  +1214.589.8140 (International)




	Blank Page



